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Applicant(Code:09303723) :
 
  

HAINING QIANBAIHUI TEXTILES CO.,LTD 
NO.3,XINFENG EAST ROAD,XUCUN,HAINING,ZHEJIANG, 
CHINA,314409 

  
Description of Samples :  One (1) piece of submitted sample(s) said to be 
 Fabric 

Style No.:VW-21922-02 
  
Date Samples Received : 2021-12-07 
  
Date Tested : 2021-12-07 to 2021-12-13 
  
Investigation Requested :  Selected test(s) as detailed herein.  
  
  
 
     
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 _______________________________ 
 Steven，Li   
 Authorized Signatory  
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Test Results: 
 
1.Detection of Banned Azo Colourants 
Test Method: ISO 14362-1: 2017 
 
Aromatic Amines 

Result(mg/kg) 
CAS No. Name 
92-67-1 4-aminobiphenyl ND 
92-87-5 Benzidine ND 
95-69-2 4-Chloro-o-toluidine ND 
91-59-8 2-Naphthylamine ND 
97-56-3 o-Aminoazotulene ND 
99-55-8 5-Nitro-o-toluidine ND 
106-47-8 4-Chloroaniline ND 
615-05-4 4-Methyoxy-m-phenylenediamine ND 
101-77-9 4,4’-Methylenedianiline ND 
91-94-1 3,3’-Dichlorobenzidine ND 
119-90-4 3,3’-Dimethoxybenzidine ND 
119-93-7 3,3’-Dimethybenzidine ND 
838-88-0 4,4’-Methylenedi-o-toluidine ND 
120-71-8 6-Methoxy-m-toluidine ND 
101-14-4 2,2’-Dichloro-4,4’- methylenedianiline ND 
101-80-4 4,4’-Oxydianiline ND 
139-65-1 4,4’-Thiodianiline ND 
95-53-4 o-Toluidine ND 
95-80-7 4-Methy-m-phenylenediamine ND 
137-17-7 2,4,5-Trimethylaniline ND 
90-04-0 2-Methoxyaniline ND 
60-09-3 4-Amino-azo-benzene ND 
Comment Pass 
 
Notes: 1. Client’s Requirement = ND. 
 2. Method detection limit: 5mg/kg. 
 3. mg/kg denotes milligram per kilogram. 
 4. ND denotes not detected. 
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Test Results: 
 
2. Formaldehyde content 
Test Method: ISO 14184-1:2011 
 

Result (mg/kg) Clients’ requirement(mg/kg) Conclusion 
ND <75 Pass 

 
Notes:    1. Method detection limit =16 mg/kg 

2. mg/kg denotes milligram per kilogram 
 
3.PH of water extract of textiles  
Test Method: ISO 3071:2020，Water PH:6.3 
 

Result  Clients’ requirement Conclusion 
5.2 4.0-9.0 Pass 

 
4. Abrasion Resistance 
Test Method: ISO 12947-2:2016, 12kPa 
 

Result ( No. of breakage ) Client’s Requirement(Rubs) Comment 
> 100000 > 100000 Pass 

 
5. Color fastness to Rubbing 
Test Method: ISO 105-X12:2016 
 

Direction 
Result(Grade) Client’s Requirement(Grade) Comment 

Dry Wet 
Warp 4-5 4 ≥4 Pass 
Weft 4-5 4 ≥4 Pass 

 
Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best. 
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Test Results: 
 
6.Color fastness to light 
Test Method: ISO 105-B02:2014, Option 3, Standard blue wool NO.4  
 

Result(Grade) Client’s Requirement(Grade) Comment 
>4 >4 Pass 

 
7. Tensile strength  
Test Method: ISO 13934-2:2014 
 

Direction Result (N) Client’s requirement(N) Comment 
Warp 1814.0 >440 Pass 
Weft 1344.0 >440 Pass 

 
8. Tearing strength 
Test Method: ISO 13937-2:2000 
 

Direction Result (N) Client’s requirement (N) Comment 
Across to Warp 231.1 >30 Pass 
Across to Weft 287.2 >30 Pass 

 
9.Pilling Test 
Test Method: ISO 12945-2:2020, 2000r 
 
After 2000 rubs 

Test Item Result (Grade) Client’s requirement Comment 
Pilling 4-5 ≥3.5 Pass 

Fuzzing 4 ≥3.5 Pass 
Matting 4-5 ≥3.5 Pass 

 
Remark:  Pilling Rating:  

5 No change. 
4 Slight surface fuzzing and/or partially formed pills./Slight surface matting 

3 Moderate surface fuzzing and/or moderate pilling. Pills of varying size and density 
partially covering the specimen surface/ Moderate surface matting 

2 Distinct surface fuzzing and/or distinct pilling. Pills of varying size and density 
covering a large proportion of the specimen surface/ Distinct surface matting 

1 Dense surface fuzzing and/or severe pilling. Pills of varying size and density 
covering the whole of the specimen surface/Dense surface matting 

 
 



 
Test Report 

Date : 2021-12-13  Page 5 of 5  
No.     : ST21120087                                                                                                    
 

STC (Shanghai) Company Limited 
130 Huashen Road, Waigaoqiao Pilot Free Trade Zone, Shanghai, China. Zip Code: 200131 

Tel: +86 21 5219 8248   Fax: +86 21 5219 8249     Email: shstc@shstc.org   Website: www.stc-group.org 
This report shall not be reproduced unless with prior written approval from STC (Shanghai) Company Limited. 

For Conditions of Issuance of this test report, please refer to “Conditions of Issuance of Test Reports” section or Website. 

Test Results: 
 
10.Seam slippage 
Ref: ISO 13936-2:2004 
 

Direction Seam opening at 180N (mm) Client’s requirement(mm) Comment 
//Warp seam 3.2 ≤6 Pass 
//Weft seam 2.1 ≤6 Pass 

 
 

Sample Photo 
 

 
***** End of Test Report ***** 



 

 
 
 
 
 

Conditions of Issuance of Test Reports 
 
1. All samples and goods are accepted by The STC (Shanghai) Company Limited (the “Company”) solely for testing and 

reporting in accordance with the following terms and conditions.  The Company provides its services on the basis 
that such terms and conditions constitute express agreement between the Company and any person, firm or 
company requesting its services (the “Clients”). 

2. Any report issued by the Company as a result of this application for testing service (the “Report”) shall be issued 
in confidence to the Clients and the Report will be strictly treated as such by the Company.  It may not be 
reproduced either in its entirety or in part and it may not be used for advertising or other unauthorized 
purposes without the written consent of the Company.  The Clients to whom the Report is issued may, however, 
show or send it, or a certified copy thereof prepared by the Company to his customer, supplier or other persons 
directly concerned. Subject to clause 3 ,the Company will not, without the consent of the Clients, enter into any 
discussion or correspondence with any third party concerning the contents of the Report, unless required by the 
relevant governmental authorities, laws or court orders. 

3. The Company shall be at liberty to disclose the testing-related documents and/or files anytime to any third-party 
accreditation and/or recognition bodies for audit or other related purposes. No liabilities whatsoever shall 
attach to the Company's act of disclosure. 

4. The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court 
of law without its prior written consent, unless required by the relevant governmental authorities, laws or court 
orders. 

5. The results in Report apply only to the sample as received and do not apply to the bulk, unless the sampling has 
been carried out by the Company and is stated as such in the Report. The Clients provide the sample's relevant 
information, and the Company will not be liable for or accept responsibility for the truth of the sample 
information. 

6. When a statement of conformity to a specification or standard is provided, the ILAC-G8 Guidance document 
(and/or IEC Guide 115 in the electrotechnical sector) with 95% coverage probability will be adopted as a decision 
rule for the determination of conformity unless it is inherent in the requested specification or standard, or 
otherwise specified in the Report. 

7. In the event of the improper use the report as determined by the Company, the Company reserves the right to 
withdraw it, and to adopt any other additional remedies which may be appropriate. 

8. Sample submitted for testing are accepted on the understanding that the Report issued cannot form the basis 
of, or be the instrument for, any legal action against the Company. 

9. The Company will not be liable for or accept responsibility for any loss or damage howsoever arising from the 
use of information contained in any of its Reports or in any communication whatsoever about its said tests or 
investigations. 

10. Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect 
prior to submitting the sample for testing. 

11. Subject to the variable length of retention time for test data and report stored hereinto as to otherwise 
specifically required by individual accreditation authorities, the Company will only keep the supporting test data 
and information of this test report for a period of six years.   The data and information will be disposed of after 
the aforementioned retention period has elapsed.  Under no circumstances shall we provide any data and 
information which has been disposed of after the retention period.  Under no circumstances shall we be liable 
for damages of any kind, including (but not limited to) compensatory damages, lost profits, lost data, or any 



 

 
 
 
 
 

form of special, incidental, indirect, consequential or punitive damages of any kind, whether based on breach of 
contract of warranty, tort (including negligence), product liability or otherwise, even if we are informed in 
advance of the possibility of such damages. 

12. Issuance records of the Report are available on the internet at www.stc.group.  Further enquiry of validity or 
verification of the Reports should be addressed to the Company.   

 


